
MENEGOTTI PARTS LIST
CONCRETE SAW
MCP-350 | MCP-450



02

LOWER REGULATION ASSEMBLY | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 ADJUSTMENT BASE ASSEMBLY 1 3166515 3166515
2 WHEEL 5" 2 3166420 3166420
3 FLAT WASHER M10 2 21030704 21030704
4 SPRING WASHER M10 2 21030406 -
5 HEXAGON SOCKET SCREW M10X25 2 21011650 21011650
6 BRASS BUSHING 2 25120127 -
7 ROLLING BEARING 2 4166516 4166516
8 ADJUSTMENT SUPPORT TUBE 1 4166518 4166518
9 FLAT WASHER 2 21030215 21030215
10 CONTRA-PIN 2 21050103 21050103
11 HEXAGONAL BOLT M10X70 1 21012855 -
12 HEXAGON NUT M10 1 21021106 21021106

01

04

06

03 02

12

05

10

08
09

07

11



03

BASE ASSEMBLY | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 BASE ASSEMBLY 1 33166548 3166548
2 SQUARE TUBE REDUCTION BUSHING 1 24070180 -
3 7" WHEEL 2 3166421 3166421
4 LOWER MOTOR SUPPORT 2 4166502 4166502
5 HEXAGONAL BOLT M10X50 4 29110982 29110982
6 FLAT WASHER M10 35 21030676 21030676
7 SELF-LOCKING HEXAGONAL NUT M10 17 21021206 21021206
8 HEXAGONAL NUT M10 1 21021106 21021106
9 HEXAGONAL SCREW M10X120 1 21010181 -
10 LOCK WASHER M10 10 21030406 21030406
11 HEXAGONAL SOCKET SCREW M10X25 2 21011650 21011650
12 HEXAGONAL SCREW M10X35 10 21012886 21012886
13 HEXAGONAL SCREW M10X25 1 21012815 21012815
14 HEXAGONAL SCREW M10X30 2 21012816 21012816
15 2-BODY HANDLE WITH SPRING 1 24070179 -
16 FLAT WASHER M12 1 29110907 29110907
17 SELF-LOCKING HEXAGON NUT M12X1,75 1 21021207 21021207
18 SELF-LOCKING HEXAGON NUT M8 1 21021205 21021205
19 HEXAGONAL SCREW M8X20 1 21012809 21012809
20 FLAT WASHER M08 2 21030702 21030702
21 HEXAGONAL NUT M16 1 29750121 29750121
22 FLAT WASHER M10 2 21030704 21030704
23 KEY 1 3166436 3166435
24 BUTTERFLY NUT M6 2 21020709 21020709
25 NAMEPLATE 1 24050135 4166171
26 RIVET 4 21070430 21070430
27 GUIDE ROD 1 3166531 3166531

07
10

02
06

15
21

01

18
24

23

22

12
17 16

11

12

03

12

08

09

12

13

20

19
2526

04

05
27

14



04

POS. DESCRIPTON QTY. CODE DRAWING
1 LIFTING ASSEMBLY 1 33166522 3166522
2 WATER TANK 1 29121010 3148027
3 1/4" MALE X FEMALE MINI BALL VALVE 1 25120423 25120423
4 ADAPTER 90 DEGREES 1/4 MALE X FEMALE 1 25120429 3166458
5 WATER TANK COVER 1 29121011 -

ENGINE PROTECTION AND COOLING ASSEMBLY | MCP-350

01

02

05

03

04



05

HANDLEBAR ASSEMBLY | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 ADJUSTMENT ROD ASSEMBLY 1 3166612 3166612
2 HANDLEBAR SUPPORT 1 33166630 3166630
4 HANDLE 1 24070171 4122390
5 RUBBER WASHER 1 4162054 4162054
6 FLAT WASHER M08 1 21030702 21030702
7 M08X30 HEX BOLT 1 21012859 21012859
8 SELF-LOCKING HEX NUT M8 1 21021205 21021205

01

08

02

07 04

05

06



06

DISK PROTECTION ASSEMBLY| MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 WELDED PROTECTION ASSEMBLY 1 3166529 3166529
2 MALE TERMINAL 1/8" 1 25120431 -
3 COLORLESS HOSE 1/2" X 2MM 1 25100202 4166533
4 WORM CLAMP 1 29754059 -
5 DEBRIS PROTECTION 1 4166206 4166206
7 FLAT WASHER M08 1 21030702 21030702
8 HEXAGONAL SCREW M08X20 1 21012809 -
9 SELF-LOCKING HEXAGON NUT M8 1 21021205 21021205
10 HEXAGONAL SCREW M10X30 1 21012816 -
11 HEXAGON NUT M10 1 21021106 21021106
12 MALE TERMINAL 1/4" 1 25120430 -

04

09

07

05

08
02

03

01

11 10

12



07

REGULATION HANDLE ASSEMBLY | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 ADJUSTING ROD ASSEMBLY 1 3166525 3166525
2 REVOLUTION SHAFT 1 3166526 3166526
4 MOUNTING LEVER LOCK 1 N/A 3166412
5 BEARING SUPPORT 1 29110605 -
7 HEXAGONAL SCREW M10X70 1 21012935 -
8 FLAT WASHER M10 1 21030676 21030676
9 LOCK WASHER M10 1 21030406 21030406
10 SELF-LOCKING HEXAGON NUT M10 1 21021206 21021206
11 HEX SCREW M08X20 1 21012809 21012809
12 LOCK WASHER M08 1 21030505 21030505
13 HANDLE ∅45MM WITH EXTERNAL THREAD 1 24070179 -

N/A: Item is not sold separately.

05

08

13

08

04

12
11

09

07

10

02

01



08

07

08

01

05

03

04

11

12

02

06 10

TRANSMISSION ASSEMBLY 6.5HP | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 TRANSMISSION SHAFT 1 3166503 3166503
2 EXTERNAL FLANGE 1 4166510 4166510
3 INTERNAL FLANGE 1 4166511 4166511
4 HEX NUT M18 1 21021085 4166581
5 BEARING SUPPORT FYTB 504 2 29110686 -
6 DOUBLE DRIVEN PULLEY 1 4166504 4166504
7 V-BELT 2 22010460 4166506
8 MOTOR PULLEY 1 4166505 4166505
9 KEY 6X6 1 4166614 4166614
10 KEY 5X5X40MM 1 4166615 4166615
11 SCREW M10X25 1 21012948 -
12 HEXAGON SOCKET SCREW M8X20 2 21010142 -



09

TRANSMISSION ASSEMBLY 9HP | MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 TRANSMISSION SHAFT 1 3166503 3166503
2 EXTERNAL FLANGE 1 4166510 4166510
3 INTERNAL FLANGE 1 4166511 4166511
4 HEX NUT M18 1 21021085 4166581
5 BEARING SUPPORT FYTB 504 2 29110686 -
6 DOUBLE DRIVEN PULLEY 1 4166504 4166504
7 V-BELT 2 22010461 4166702
8 DOUBLE DRIVEN PULLEY 1 4166701 4166701
9 KEY 6X6 1 4166614 4166614
10 KEY 5X5X40MM 1 4166615 4166615
11 SCREW M10X25 1 21012948 -
12 HEXAGON SOCKET SCREW M8X20 2 21010142 -07

08

01

09
05

03

04

11

12

02

06 10



10

PULLEY PROTECTION ASSEMBLY| MCP-350

POS. DESCRIPTON QTY. CODE DRAWING
1 WELDED PULLEY PROTECTION ASSEMBLY 1 3166549 3166549
2 BELT PROTECTION 1 4162207 4162207
3 BUTTERFLY NUT M6 4 21020709 21020709

02

01

03



11

LOWER BASE ASSEMBLY | MCP-450

05

08

05
04

02

14

04

03

01

08
10 13

12

11

10

POS. DESCRIPTON QTY. CODE DRAWING
1 LOWER BASE 1 3166110 3166110
2 RUBBER WHEEL 2 3166420 3166420
3 FLAT WASHER M10 2 21030676 21030676
4 PRESSURE WASHER M10 3 21030406 21030406
5 PCCL SX IT M10 x 25 3 21011650 21011650
8 BEARING SUPPORT FYTB 25 TF 2 29110681 -
10 HEX NUT 2 21021106 21021106
11 HEXAGONAL BOLT M10X70 1 21012855 -
12 SELF-LOCKING HEXAGON NUT M10 1 21021206 21021206
13 MARKING POINT 1 4166162 4166162
14 FLAT WASHER M10 2 21030704 21030704



12

BASE ASSEMBLY| MCP-450

1

2

3

5

7

15

12

6

10

8

11

13

9

16

19

4

20

8

10 14

13

05

04 10
01

03 20 19 10

14

12
13

08

18

02

21
17

13
06

16
15

07 09
11

08

POS. DESCRIÇÃO QTD. CÓDIGO DESENHO
1 CONJ. BASE DO MOTOR SOLDADO 1 33166125 3166125
2 SUPORTE FRONTAL DO MOTOR 2 33166857 4166413
3 RODA 7" 2 3166421 3166421
4 ARRUELA LISA M10 2 21030704 21030704
5 ARRUELA DE PRESSÃO M10 2 21030406 21030406
6 PARAFUSO SEXTAVADO INTERNO M10 2 21011650 21011650
7 ARRUELA LISA M10 38 21030676 21030676
8 PARAFUSO SEXTAVADO M10X40 8 21012720 21012720
9 PORCA SEXTAVADA AUTOTRAVANTE M10 19 21021206 21021206
10 PARAFUSO SEXTAVADO M10X30 7 21012816 21012816
11 PARAFUSO SEXTAVADO M10X60 4 29750162 29750162
12 ARRUELA LISA M08 4 21030702 21030702
13 PARAFUSO SEXTAVADO M08 2 21012810 21012810
14 PORCA SEXTAVADA AUTOTRAVANTE M8 2 21021205 21021205
15 ARRUELA LISA M12 1 29110907 29110907
16 PORCA SEXTAVADA AUTOTRAVANTE M12 1 21021218 21021218
17 PORCA SEXTAVADA 2 21021106 21021106
18 PARAFUSO SEXTAVADO M10X100 2 21012849 -
19 PLAQUETA DE REFERENCIA DE PROFUNDIDADE 1 4166161 4166161
20 REBITE REPUXO 2 21070430 21070430
21 ALÇA 1 32610794 4.148.002



13

HANDLEBAR SUPPORT ASSEMBLY | MCP-450

4

5

3

2

1

12

13

14

1510

6

7

11

8

16

17

20

18

19

9

7

19

09
06

07

07
12

05

03

02

07

01

0414
1520 13

21

18

17

10 16
11

08

POS. DESCRIPTON QTY. CODE DRAWING
1 LIFTING SUPPORT ASSEMBLY 1 3166343 3166343
2 SIDE MIRROR ASSEMBLY 1 33166342 3166342
3 SIDE ASSEMBLY 1 33166341 3166341
4 PANEL ASSEMBLY 1 33166355 3166355
5 WATER TANK SUPPORT 1 3166327 3166327
6 FLAT WASHER M10 30 21030676 21030676
7 HEXAGONAL SCREW M10X30 10 21012816 21012816
8 SELF-LOCKING HEXAGON NUT 16 21021206 21021206
9 HEXAGONAL SCREW M10X25 2 21012815 21012815
10 LOCK WASHER M10 2 21030406 21030406
11 HEXAGONAL SCREW M10X35 2 21012886 21012886
12 HEXAGONAL INDEXING POSITIONER 1 25120128 -
13 EMERGENCY BUTTON 1 26160132 26160132
14 CONTACT BLOCK 1 26160146 26160146
15 FLANGE FOR DOUBLE PUSH BUTTON 1 26160155 26160155
16 KEY 1 3166435 3166435
17 BUTTERFLY NUT M6 2 21020709 21020709
18 WATER TANK LOCK 1 4166361 4166361
19 LEFT WATER TANK LOCK 1 4166362 4166362
20 IDENTIFICATION PLATE 1 24050136 4166172
21 RIVET 4 21070430 21070430



14

DISK PROTECTION ASSEMBLY | MCP-450

1

7

11

8

10

9

7

18

3

15

19

19

06 07 08

1011

07

09

01 19

18

19
12

14
13

03

15

POS. DESCRIPTON QTY. CODE DRAWING
1 DISK PROTECTION 1 3166205 3166205
3 CRYSTAL HOSE 1/2" x 2.0MM 350MM 25100202 -
6 DEBRIS PROTECTION 1 4166206 4166206
7 FLAT WASHER M08 4 21030702 21030702
8 HEXAGONAL SCREW M08X20 2 21012809 21012809
9 SELF-LOCKING HEXAGON NUT M8 2 21021205 21021205
10 HEX NUT M10 1 21021106 21021106
11 HEXAGONAL SCREW M10X30 1 21012816 21012816
12 FEMALE REGISTER 1 29111783 -
13 MALE QUICK COUPLING 1 25120433 -
14 REDUCTION NIPPLE 1 25091883 -
15 FEMALE QUICK COUPLING 1 25120432 -
16 MALE TERMINAL 1/8" 1 25120431 -
17 MALE TERMINAL 1/4" 1 25120430 -
18 CRYSTAL HOSE 1/2" x 2.0MM 350MM 25100202 -
19 ENDLESS CLAMP 2 29754059 -



15

TRANSMISSION ASSEMBLY | MCP-450

12

1

11

3

4

5

7

10

9

6

8

2

2 08
1102

05

07

06
04

09

01
10

02
03

12

POS. DESCRIPTON QTY. CODE DRAWING
1 TRANSMISSION SHAFT 1 3166108 3166108
2 BEARING SUPPORT 2 29110681 -
3 TRIPLE DRIVEN PULLEY 1 4166109 4166109
4 EXTERNAL FLANGE 1 4166111 4166111
5 INTERNAL FLANGE 1 4166112 4166112
6 SCREW M10X25 1 21012948 -
7 HEX NUT M20 1 4166196 4166196
8 HEXAGONAL SOCKET SCREW M8X20 2 21010142 -
9 KEY 6X6 1 4166614 4166614
10 KEY 8X7X45 1 21130109 21130109
11 TRIPLE DRIVE PULLEY 1 4166107 4166107
12 V-BELT 3 22010141 22010141



16

GUIDE ROD ASSEMBLY | MCP-450

6

2

5

47

3

2

01

05

02

02

03

07
06

04

POS. DESCRIPTON QTY. CODE DRAWING
1 GUIDE ROD 1 3166123 3166123
2 FLAT WASHER M06 2 21030691 21030691
3 PLASTIC WHEEL 2" 1 4166501 4166501
4 SELF-LOCKING HEXAGON NUT M6 1 21021104 21021104
5 HEXAGONAL SCREW M6X50 1 21012732 21012732
6 WIDE FLAT WASHER 1 21030508 21030105
7 SELF-LOCKING HEXAGON NUT M6 1 21021126 21021126



17

HANDLEBAR ASSEMBLY | MCP-450

9
3

6
5

7

7

3

11

10

07

07

07

11

06
05

04

04

04

030309

10

POS. DESCRIPTON QTY. CODE DRAWING
3 HANDLEBAR ASSEMBLY 1 33166349 3166349
4 PAD 4 3166339 3166339
5 FLAT WASHER M08 8 21030702 21030702
6 LOCK WASHER M08 8 21030505 21030505
7 HEX BOLT M08X16 8 21012807 21012807
9 HANDLE 2 24070171 4.122.390
10 HANDLEBAR CLAMP LEFT 1 4166353 4166353
11 HANDLEBAR CLAMP RIGHT 1 4166313 4166313



18

DEPTH ADJUSTMENT ASSEMBLY | MCP-450

1

2

7

8

5

4

11
10

9

04

02

08

07

05

09
10

11

01

POS. DESCRIPTON QTY. CODE DRAWING
1 MACHINE ADJUSTMENT ASSEMBLY 1 3166310 3166310
2 AXIS OF REVOLUTION 1 3166312 3166312
4 ADJUSTMENT LOCK 1 4166324 4166324
5 TRIPLE LEVER HANDLE 1 N/A 3166411
7 HANDLE 1 29110605 -
8 HANDLE BUSHING 1 4166334 4.166.334
9 FLAT WASHER M10 1 21030676 21030676
10 SPRING WASHER M08 1 21030505 21030505
11 HEXAGONAL SCREW M08X20 1 21012809 21012809

N/A: Item is not sold separately.



19

POS. DESCRIPTION QTY. CODE DRAWING
1 WELDED ASSEMBLY CLOSING PLATE PULLEY PROTECTION 1 4166420 4166420
2 BELT PROTECTION 1 4162207 4162207
3 WASHER M6 4 21030691 -
4 NUT M6 4 21021208 -

2

1

304

303

01

02

PULLEY PROTECTION ASSEMBLY | MCP-450



Unit • Unidad Menmaq Unit • Unidad  Mentec Unit • Unidad  Menfer Unit • Unidad  MNA

United States

Solid values, sustainable future. RE
V.

 0
2 

| 
FE

BR
UA

RY
/2

02
5


